Parts for Deck Only SuperDuty Diagonal-Deck No. 6 Concentrating Table

<

99-0-0 FEED BOX BRACKET
[OLDER TABLE MAY HAVE CAST BRACKET)

101-0 SLIDE BEARING

TABLE DECK PARTS DIAGRAM

S

9-0-1-5 PLULLER BOX

| PR

——Ln

D

T-23 FEED BOX SHUT-OFF

-
-

"

T-21 WATER BOARD BUTTON

._ff‘“
ﬁ-____f"l

T-52 WATER BOARD SPACER
Pipe 3/8 - Schedule 40 x 2.1875"

9-0-3 WEAR PLATE BOSS f T R
T-40 L=4.50"
T-41 L=3.50°
T-42 L=3.00"
< o
9-0-4 PULL BOX WEAR WASHER BOLT b
) T-45 L= 2.5"
ﬂ T-46 L=15"
3(8" HEX BOLT, WASHER, NUT T —
T34 L=8.50"
T-342 L=10.0" i—» 31-0-M [MOTION END SET]
T-35-1 L=9.50" T-51 WOOD SCREW 31-0-5 [SPRING END SET]
T-43-2 LaSS0' g9 1" ROUND HEAD wmn SCREW
T-44  L=2.5"
T4 =125

1/2" HEX BOLT, WASHER, NUT

T-31 L=3.50"
T-32 L=3.0"

f“‘\
‘x,/

17-X

[1/2" FENDER WASHER)

©

17--1

[3/B" FENDER WASHER]

©
T4
112" FLAT \WASHER

P
e

T-53
3/B" FLAT WASHER

e LD:K '-W'SHER

T-17 CORNER ANGLE FOR BACKBOARD

T-156 CORNER ANGLE 110 DEG

T-91 REINFORCEMENT PLATE

3-0 CORMER STRINGER BRACKET 40 MOTION END STRINGER BRACKET  17-) STRIMGER BRACKET

T-32-1 L=2.75% 130 FLAT STRINGER BRACKET — T-6-2A SPLICE PLATE




Parts for Deck Only SuperDuty Diagonal-Deck No. 6 Concentrating Table

Number Number

Part of Pieces Part of Pieces
Number Per Table Description Number Per Table Description
3-0 1 Corner Stringer Bracket T-32 10 1/2" x 3" Hex Bolt, Washer, Nut
4-0 3 Motion End Stringer Bracket T-32-1 10 1/2" x 2.75" Hex Bolt, Washer, Nut
9-0-1-S 2 Puller Box T-34 1 3/8" x 8.5" Hex Bolt, Washer, Nut
9-0-3 2 Wear Plate Boss T-34-2 2 3/8" x 10" Hex Bolt, Washer, Nut
9-0-4 2 Pull Box Wear Washer Bolt T-35-1 1 3/8" x 9.5" Hex Bolt, Washer, Nut
12-0 3 Stringer Bracket T-40 6 3/8" x 4.5" Carriage Bolt, Lock,Washer, Nut
13-0 6 Flat Stringer Bracket T-41 8 3/8" x 3.5" Carriage Bolt, Lock,Washer, Nut
17-X 4 1/2" Fender Washer T-42 7 3/8" x 3" Carriage Bolt, Lock,Washer, Nut
17-X-1 45 3/8" Fender Washer T-43-2 1 3/8" x 5.5" Hex Bolt, Washer, Nut
31-0 3 Table Puller Straps ( Complete) T-44 10 3/8" x 2.25" Hex Bolt, Washer, Nut
31-0-M 2 Table Puller Straps ( Motion End) T-45 10 3/8" x1.5" Hex Lag Screw
31-0-S 1 Table Puller Straps (Spring End) T-46 32 3/8" x 2.5" Hex Lag Screw
99-0-0 1 Feed Box Bracket T-47 16 3/8" x 1.25" Hex Bolt, Washer, Nut
101-0 6 Slide Bearing T-49 2 3/8" x 1.75" Carriage Bolt, Lock,Washer, Nut
T-6-2A 1 Splice Plate T-51 19 #10x 1" Round Wood Screw
T-16 1 Corner Angle 110 Deg. T-52 2 3/8" x 2-3/16" Water Board Spacer
T-17 1 Corner Angle for Backboard T-53 6 3/8" Flat Washer
T-18 1 Cornerlron 70 Deg. T-54 7 1/2" Flat Washer
T-21 13 Water Board Button-Slime T-55 4 5/8" Lock Washer
T-21 20 Water Board Button-Sand T-56 12 1/2" Lock Washer
T-23 23 Feed Box Shut Off-Slime T-57 24 3/8" Lock Washer
T-23 14 Feed Box Shut Off-Sand T-91 1 Reinforcement Plate
T-31 1 1/2" x 3.5" Hex Bolt, Washer, Nut



